

# TEST CERTIFICATE

Issued to: A. van der Hof Kabelfabriek BV  
Ziel 1  
4704 RS Roosendaal  
The Netherlands

For the product: Fire resistance instrumentation cables

Trade name: HOF KABELFABRIEK BV

Type/Model: Beran Flam J-H(St)H

Tested cables: Beran Flam J-H(St)H 1x2x2,5 mm<sup>2</sup>  
Beran Flam J-H(St)H 20x2x0,8 mm

Covered range: Beran Flam J-H(St)H 1x2x0,8 mm ~ 20x2x0,8 mm  
Beran Flam J-H(St)H 1x2x0,9 mm ~ 20x2x0,9 mm  
Beran Flam J-H(St)H 1x2x1,0 mm<sup>2</sup> ~ 20x2x1,0 mm<sup>2</sup>  
Beran Flam J-H(St)H 1x2x1,5 mm<sup>2</sup> ~ 20x2x1,5 mm<sup>2</sup>  
Beran Flam J-H(St)H 1x2x2,5 mm<sup>2</sup> ~ 20x2x2,5 mm<sup>2</sup>

Manufactured by: A. van der Hof Kabelfabriek BV  
Ziel 1  
4704 RS Roosendaal  
The Netherlands

Requirements: EN 50200:2015

Remarks: The cables meets the classification PH90.

This Test Certificate is granted on account of an examination by DEKRA, the results of which are laid down in the confidential ISSeP test reports nos. 00028/2021 and 0030/2021.

The examination has been carried out on one single specimen of the product, submitted by the manufacturer. The Attestation does not include an assessment of the manufacturer's production. Conformity of his production with the specimen tested by DEKRA is not the responsibility of DEKRA.

Arnhem, 21 July 2021

Number: 2252571.01-DTC

DEKRA Certification B.V.

H.L. Schendstok  
Certification Manager

© Integral publication of this certificate and adjoining reports is allowed